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MILL TEST CERTIFICATE

HYUNDAI
STEEL

SURNHA: FL SUA AT BRUYUE 1480
1480 Bukbusanup-Ro, Songek-Eup, Dangfin-8i, Chungnam, Korea

Feus :
i 1 E200300496
.W.maa_.w ity :Thin Slab Hol Rolled Coil m_.h.wmwae : HYUNDAI STEEL USA, ING W.mﬁﬁﬂ%z? + 20200330-HS-001-004
HEA —— FEA . g ol <} ;
mcaﬁﬂmum:c: SASTMA 36 Contractor “HYUNDAI STEEL USA, INC Date of Issue 1 2020-04-06
T .
. i o kit mm_mﬂ._ﬁ 2ix100. Sox 1000
ME 2z | BE s | wzws |8 TorstoTest Compasion %, 10,000 6% 100,000
Dinenson Queniy| W Pine, | Podiaie. |2 (%}
e thal Sl [ s [ walm|[m]|w|2[C[8 [m]P][s
M) | GO | (R | (%) | () | M m Al s[5 |44
120%1219%0 1 19920 | PissEn | Coe2e00 | B | 2673|4704 | B 2 | L (1708 15 |82 |13 | 53
120x1219xC 1 24,140 [ R45380 KO518530 B|271.1|4669| 33 2 L |1,751] 16 | 705 } 160 | 58
120%1219xC i [2e0m| passt | wosetseo | B |essa|4asos| 3 2 | L[| 15| 76 137 | 72
120%1219%C 1 {20m0| rusie | woseiso | B |zesef4es7| 2 | Ll 19 | ms || 2
120%1210%C 1 ]2e000| pasie | wosaiseo | B |osesfssir| e 2 | L || 19 | 7| 11|
120X 1219%C 1 |esos0| masias | kosisso | B|es10f4es3| 3 2 [ L[| 15 | 7| o | &
12.0x1219xC 1 24110 B45435 KC521580 B| 2510|4583 35 2 L [1,721] 16 | 731 | 95 64
120%1219%C 1 |2a100| msiat | koszieo | 6| 2sea |08 | 38 2 | L[| 15 | m6| 137 | 72
12.0%1219%C 1 |ea7o| masim | koswsio | B|esos|aei7| a7 2 | Ll 19 | 7es ||
120%1219%C 1 |aaas0| passe | kasaeswo | B | 2ess|4ss7| a8 2 | L|1si6| 18| 721|135 45
«rs Qb ToW(004) #es 10 235,360(Ka)

m—=0Z

+ Pasition - T:Top, MiMiddle, B:Bottom
ile lest — Direction: Transverse, Gauge longlh:50mm (Rectangular), YP Mtd : 2 {0.2% off-set),5 (0.5% undeiload), U (Upper yiold point), L (Lowar yiald peint)
+ Division - PiProduct analysis, L:Ladle analysis
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WE HEFERY CEHTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN ACODFDANCE WITH THE ABOVE SPECRICATION AND THE REQUIREMENTS

e S. &. Farke

IChiet Of Quakly Assuranca Team




